
48

Spring  2007 • Ecoletter

WWOA/CWEA ECOLETTER
Bob Wimmer
72 Loveton Circle
Sparks, MD 21152

PRESORTED 
STANDARD

U.S. POSTAGE
PAID

PERMIT #273
ANNAPOLIS, MD

Ecoletter
S P R I N G 2 0 0 7 I S S U E

A Publication of the Water and Waste Operators 
Association of Maryland, Delaware, and the District of Columbia, &

the Chesapeake Water Environment Association Printed on 
Recycled Paper

WWOA

What Will The Bay Be Like
In Another 400 Years?

What Will The Bay Be Like
In Another 400 Years?

fro
m 

“A
 B

rie
f a

nd
 Tr

ue
 R

ep
or

t o
f t

he
 N

ew
 Fo

un
dl

an
d 

of
 V

irg
in

ia,
 15

90
.”

“T
he

ir 
M

an
ne

r 
of

 F
is

hy
ng

e,
”



2 47

Spring  2007 • Ecoletter Ecoletter • Spring  2007
[...]
Office) when a bill was introduced in the Maryland
Legislature to study WSSC for privatization. I thought
it was a terrible idea, as did many of my colleagues,
and began to collect articles and studies from all
over the world where privatization had been insti-
tuted. There was no place with a large system where
the customers were better served by the private sys-
tem. In almost every instance, the rates were raised
and the quality was lowered. The article in the Post
reported at the World Water Forum, where represen-
tatives from 148 countries gather every three years
to discuss global water supplies, the forum voted to
issue a decree stating that governments—not private
companies—should hold primary responsibility for
providing safe drinking water. Argentina has
rescinded its contract with the French company,
Suez, and is reinstating government control of the
water supply.

To be fair, some of this backlash is political and
not just environmental—and not all governments
have measured up in the past. That is why some coun-
tries turned to privatization—that, and the promise of
lots of cash. I seem to recall that Jeff Skilling (Enron)
was involved in a water deal in Argentina. Big busi-
ness sees customer rosters and that is a lure almost
too tempting to pass up. Meanwhile, the real bottom
line is that people want good, safe water at a reason-
able price. Where they get it from is immaterial to
them—but I contend they are more likely to get it
from government. Time will tell.

Spring  2007 • Ecoletter Ecoletter • Spring  2007

A Growing Awareness: It’s a Good Thing

Rendering of Blue Plains Plant with the planned egg-shaped
digesters.

of inflow. The actual work takes an average of less than
one half hour. The contact with property owners also
provides an opportunity to achieve better customer
relations and education.

After lunch and an opportunity for networking, par-
ticipants were invited to see an actual lateral inspection
by the Town of Frederick. The lateral inspection can be
performed from the collector sewer without the require-
ment for access to the property.

The moral of the story is that all sanitary sewer utili-
ties need to consider the condition of the private portion
of the system, including sources of extraneous flows into
the sewer. The private portion can make up over 60% of

the entire system, and cannot be overlooked. For that
reason, public education through public meetings or
active participation in Citizens’ Advisory Groups is criti-
cal to any I&I reduction program. Funding sources and
the most appropriate corrective actions must be consid-
ered carefully based on past experiences.

The presentations from all three speakers are avail-
able for viewing on the CWEA website: http://www.
wwoa-cwea.org/training.html.

On November 2nd, 2007, the CWEA Collection
System Committee will be hosting a full-day Private
Property I&I seminar at the Marine Institute of
Technology & Graduate Studies in Linthicum, MD. For
more information about upcoming seminars, please
visit our events web page at http://www.wwoa-
cwea.org/calendar.html. If you are interested in joining
the Collection System Committee, please contact Jeff
Cantwell at (610) 918-3857.

Common Ground on Private
Property I&I
continued from page 37

“Volunteerism is the willingness of people to work on
behalf of others without the expectation of pay or
other tangible gain.”

Please Help

This is where your help is needed. The WWOA can not
survive and carry out its mission without the steady infu-
sion of volunteers. We have numerous elected offices and
committees throughout the association that need to be
filled on an annual basis. Many hard working volunteers
are serving today as a committee of one. The burden of full
time work, coupled with cutbacks in the work force at
many facilities, is making it increasingly difficult for a rela-
tively few volunteers to serve the masses. We need you.

If you have never served—please consider it.

If you have served in the past we could use your help
and experience.

Please contact your local association representative or
any main body board member today to Volunteer.

• WEF–CWEA SPCC Workshop held at Baltimore, MD,
September 2006

• WEF–CWEA Nutrient Conference held at Baltimore,
MD, March 2007

• WWOA–CWEA Spring Meeting, Laurel, MD, April 2007

• Seminars by Plant O&M Committee, Collection
Committee, and Joint Water Reuse Committee during
May 2007

• CWEA, WWOA, CSAWWA Short Courses, Emmitsburg,
MD, June 2007

• Ed Norton Gulf Outing by Collection Committee in
June 2007 at Lutherville, MD

• CWEA–WWOA Joint Conference, Ocean City, MD,
August 2007

I appreciate and commend committee members for
bringing quality programs for members’ benefits and
success of the organization.

Make sure to visit the CWEA web site at http://www.
wwoa-cwea.org to view listing of CWEA upcoming events.

We would like to send out most of CWEA program
announcements by E-mails for timely delivery and to
minimize printing and mailing costs. For this purpose, we
need your correct E-mail address. About 33% of E-mails
are presently returned as undelivered. If you are not get-
ting CWEA program announcements by E-mail, contact
Kim Dighe (CWEA Administrative Assistant) at kimdighe@
verizon.net and provide your correct E-mail address
along with mailing address, telephone and fax numbers,

CWEA President Message
continued from page 3

WWOA President Message
continued from page 3

so she can get your record corrected, or you can update
your WEF member profile yourself by visiting
https://www.e-wef.org/timssnet/login/tnt_login.cfm?
redirect=CUSUPDATE.

Let me know (bharat.o.desai@usa.dupont.com) if
you have any suggestions for improving CWEA activities.

Thanks to all for giving me an 
opportunity to serve as President for 2006–07. 

It has been an honor and privilege.



12 37

Way up Along the
Susquehanna River
—By Floyd B. Johnson, Ecoletter Co-editor

Way up in New York State, they are very aware of the
Chesapeake Bay’s reach, and that’s a good thing for

us way down in the watershed. Lake Otsego is the source
of the mighty Susquehanna River and New York is the 4th
leading state contributor of loads to the Bay. Compared
to other states, New York is a leader in fewest pounds of
pollutants per acre. With 10% of the Bay watershed, New
York only contributes 7% of the nitrogen, 5% of the phos-
phorus and 3% of the sediment. They have recently com-
pleted their tributary strategy for the Susquehanna and shaped it around the load allocations assigned to it by the
Chesapeake Bay Program. Those allocations are 12.58 million pounds of nitrogen, and 0.59 million pounds of phospho-
rus per year. In order to achieve these allocations, nitrogen must be reduced 5.5 million pounds (or 47%), and phos-
phorus 0.5 million pounds (or 39%) per year. Also because only 10% of the nitrogen and 27% of the phosphorus comes
from point sources, most of the reduction will have to come from agriculture. On the point source side, the largest
WWTP in the watershed is being upgraded. A group taking the lead up here is the Upper Susquehanna Coalition that
represents all 11 New York counties in the Bay watershed. Using a Targeted Watershed Grant from EPA, they are work-
ing on a variety of initiatives, including; wetland and stream restoration, promotion of farm stewardship with expan-
sion of riparian buffers and introduction of intensive rotational grazing, use of GIS to target restoration efforts, and
develop unpaved road and road ditch improvements to better manage runoff. In 2005, the Upper Susquehanna
Coalition helped: over 20,000 acres of agriculture get into a nutrient management plan, construct 38 miles of stream
bed fencing, and establish over 22,000 feet of forested buffers and 492 wetland acres.

Many times we forget about the most distant state in the watershed and while we necessarily focus on the big three
Bay states, it was nevertheless encouraging seeing what the folks in New York are doing for us. Maybe some day we
will reward their effort and make Cooperstown famous for something besides the Baseball Hall of Fame and the guy
who wrote The Last of The Mohicans. A restored shad run to Lake Otsego would be a nice thank you.

—By Chip Wood, Ecoletter Staff

At the southern most tip of Washington, D.C., on the
east shore of the Potomac River, you will find the

Blue Plains Wastewater Treatment Plant. The plant
serves more than 2 million Washington metro area cus-
tomers. Service area comprises more than 750 square
miles that includes Washington, D.C., portions of Prince
George’s and Montgomery Counties in Maryland, and
portions of Fairfax and Loudoun Counties in Virginia.
Plant is rated for 370 mgd average daily flow and 740
mgd peak flow. Typical average daily flow is about 330
mgd. Annual operations and maintenance budget is
over $80 million.

Current liquid process stream includes: raw influent
screening, aerated grit chambers, primary sedimentation

tanks, aerated secondary reactors, secondary sedimen-
tation tanks, nitrification/denitrification tanks, multi-
media filters and sodium hypochlorite chlorination
followed by sodium bisulfite dechlorination. To gauge the
mammoth complexity to this plant, there are 44 primary
gravity settling tanks, 60 activated sludge clarifiers, and
80 1000-square foot dual media filter cells. Blue Plains
claims to have the world’s largest nitrogen removal
process. Current solids process stream includes: gravity
thickening of primary sludge, dissolved air flotation
thickening of secondary sludge, centrifuge dewatering,
lime stabilization, and land application and other benefi-
cial uses of final product. The plant strives for 100 per
cent beneficial reuse of its biosolids.

Focus of this article is the Central Control Room

Spring  2007 • Ecoletter Ecoletter • Spring  2007

The source of the Susquehanna River at Lake Otsego, New York.

Plant Profile
Blue Plains WWTP

Continued on page 13

—By Ted Deboda, URS Corporation

Over 90 sanitary sewer profession-
als gathered for a luncheon semi-

nar on May 4, 2007 entitled “Private
Property I&I” at the Dutch’s Daughter
Restaurant in Frederick, MD. This
seminar was the most popular lunch-
eon seminar since the collection sys-
tem committee has been providing
these seminars, suggesting that pri-
vate property I&I is a common prob-
lem in sanitary sewers. Interested
consultants and municipalities came from Maryland,
Delaware, Pennsylvania and Virginia to learn more about
how municipalities are handling I&I on private property.

Jeff Cantwell, Chair of the Collection System
Committee, provided a brief description of upcoming
committee events, and introduced the speakers. The
first speaker was Paul Calamita, a lawyer with Aqua Law.
Mr. Calamita presented the Legal Perspectives on
Private Property I&I issues. His discussion included an
outline of dozens of methods of addressing I&I from pri-
vate property used by various utilities. Interestingly,
Paul recommended using incentives to encourage cus-
tomers to comply rather than heavy-handed penalties.

One of the initial issues to overcome is expenditure
of public funds on private property. Municipalities have
legal responsibilities with performing proper
Operations and Maintenance of the system, managing
capacity, and controlling and eliminating SSO’s and
CSO’s. Since private property I&I affects the ability to
manage these requirements, and private laterals make
up 30–60% of the entire utility, the removal of private
property I&I serves the public good, and it is important
that municipalities consider the use of public funds.

There are some common issues that can be
addressed in a number of ways. Most municipalities
have code that limits private property I&I. Some actu-
ally prohibit all I&I, which may be unrealistic since 100%
removal is difficult and may be impossible to achieve.
Another legal issue that should be codified is the util-
ity’s right of access to inspect private property. Such
inspections need adequate access to find sump pump
connections, french drain connections, and floor drain
connections in basements, as well as outside access to
inspect roof drains and cleanouts.

Actual correction of I&I sources is a major issue that
needs to be overcome. While the utilities can exercise
the authority to require property owners to perform the
work at their expense, incentive programs can be a
much more palatable method of working together 
with the customers. Incentives such as reimbursing 
customers for performing the work imply that the cus-

tomers are hiring their own contrac-
tor to perform the work, keeping lia-
bility for potential related damages
with the property owner and not the
utility. Reimbursement programs can
be established to provide a percent-
age of the costs back to property
owners. The reimbursement gener-
ally uses a cap or maximum percent-
age of the costs, and utilities can be
involved in reviewing the costs with
the property owners.

Mr. Calamita recommended pro-
grams be developed with the assistance of a Citizen’s
Advisory Group to help educate the public on regula-
tory requirements and to obtain public participation
when developing such a program.

Kelly Derr, P.E., of Hazen and Sawyer presented “The
Comprehensive Lateral Investigation Program (CLIP)
for the Miami-Dade Water and Sewer Department. The
final report for this program was released in February,
2007. The program involved the investigation, a public
outreach program, and comparisons of different inspec-
tion and rehabilitation methods.

As mentioned in the first presentation, Mr. Derr
stressed the significance of private laterals on the entire
system, and the utility’s responsibility to address it. He
also stressed the importance of a public outreach pro-
gram to inform the public of common goals and allow
participation in developing a solution. Also, shared
funding of the corrective actions worked better than
other funding methods.

The most effective testing was air testing, and sewer
rehabilitation including lining the laterals with top-hats
or T-Liners were the best rehab methods. Grouting lat-
erals was not a highly recommended solution because
of the potential for drying at elevations above the nor-
mal water level.

Dick Eubank of Baltimore County gave a final pres-
entation that illustrated the ease with which cleanouts
can be repaired. Baltimore County’s program involved
identifying problems with cleanout caps that allow
excessive inflow. When identified, property owners are
asked to allow a crew on the property to make the
repair. Failure of property owners’ to allow access are
referred to code enforcement personnel, who will send
a violation notification to the property, which may
require property owners to perform the repairs them-
selves. This only happened for one property owner,
who eventually saw the wisdom of allowing access of
county crews to make the repairs.

Mr. Eubank stressed how a minimal expense (a
$3.00 cleanout cap) can eliminate very large quantities

Common Ground in Private Property I&I

Continued on page 38



36 13

(CCR) for the plant complex. In addition to a dozen or
so desktop computers, there are five chalk board size
screens that cover the entire back wall of the room. 
The CCR is staffed around the clock and monitors the
entire plant. At least one person is in the CCR at all
times. Plant control is primarily done from the CCR;
however there are
three additional con-
trol centers that
receive the same infor-
mation as the CCR. In
an emergency, the
plant can be controlled
from any one of the
four control centers.
Using a Distributed
Control Concept, mul-
tiple areas of the plant can operate independently even
if an area loses its connection with the central system.

Management of the CCR and control of the plant
processes is under Salil Kharkar, P.E., Manager of
Process Engineering. The Process Engineering Group
(PEG) reports to Salil and consists of a team of engi-
neers and technicians. Only the PEG is authorized to
make changes to the plant control logic. During the
[...]
sources for water reuse projects including local, state

national and those internal to the Water Reuse organiza-
tion. He also presented a few of the most recent projects
funded through Water Reuse Association.

Patricia Tennyson

Joint Water Reuse Committee

Continued on page 36



36 13

(CCR) for the plant complex. In addition to a dozen or
so desktop computers, there are five chalk board size
screens that cover the entire back wall of the room. 
The CCR is staffed around the clock and monitors the
entire plant. At least one person is in the CCR at all
times. Plant control is primarily done from the CCR;
however there are
three additional con-
trol centers that
receive the same infor-
mation as the CCR. In
an emergency, the
plant can be controlled
from any one of the
four control centers.
Using a Distributed
Control Concept, mul-
tiple areas of the plant can operate independently even
if an area loses its connection with the central system.

Management of the CCR and control of the plant
processes is under Salil Kharkar, P.E., Manager of
Process Engineering. The Process Engineering Group
(PEG) reports to Salil and consists of a team of engi-
neers and technicians. Only the PEG is authorized to
make changes to the plant control logic. During the
course of any particular shift, the CCR will be visited
and used by process engineers, process operators, and
maintenance foremen. Of those using the CCR, some are
authorized to both monitor and control while others are
limited to monitoring only.

One mission of the PEG is to automate as much of
the plant monitoring and control as possible. Over sixty
(60) cameras are being installed to monitor operations
in remote and unattended areas such as grit and screen-
ings loading stations, primary sludge and scum screen-
ing, and the degritting building. Data to and from the
field equipment (input/output or I/O) is routed to the
control system directly, or through a remote I/O panel
or through a programmable logic controller. More than
twenty five (25) remote I/O panels and eighteen distrib-

uted control units are connected to the CCR. To ensure
quick response and resolution to problems in the plant,
the CCR is equipped with an interface to the plant main-
tenance management system.

Future plans for the plant include evaluation of high
rate settling for combined sanitary and storm water
flows so as to avoid overflow discharge and to upgrade
the nitrogen removal process to meet ENR limits. Plant
effluent averages 5.7 ppm of total nitrogen with a NPDES
limit of 7.5 ppm. New permit for the plant requires a
total nitrogen limit of 4.2 ppm.

Spring  2007 • Ecoletter Ecoletter • Spring  2007

Left, Central Control Room. Five large screens 
on back wall are, from left to right: Primary/
Secondary Treatment, Nitrification/Multi-Media
Filtration, Alarms, Thickening/Dewatering, and
Solids Processing.

Below, Operator at Desktop Computer. Note typi-
cal primary sludge pumping diagram on left
screen and view of plant building complex on
right screen.

Left, Secondary Clarifier.

Below, Dome roofed gravity sludge thicken-
ing buildings on left. Note spherical tank 
for storing methane gas on right (this is no
longer in service). Top portion of Washington
Monument can be seen in background over
top of white pickup truck in the center of the
picture.

Tom Doherty (Dynatec Systems, Inc.) designed and
built a 50,000 GPD membrane bioreactor (MBR) system

that treats and purifies the wastewater generated in a
Manhattan, NY high-rise building for reuse within the
building. The Helena Building is a 38 floor, 600 unit resi-
dential tower that is a model for resource efficiency,
environmental balance and green construction. A silver
ranking from the Leadership in Energy and
Environmental Design (LEED) was the central focus for
the project. The system has reduced water consump-
tion by approximately 50%.

Anthony Elberti, a senior engineer for Metcalf &
Eddy, presented Aquifer Recharge using Multiple
Barrier Treatment: Exploring the First Indirect Potable
Reuse Project in the Northeastern US. Logan Township
Municipal Utilities Authority was awarded a $4.1 million

demonstration grant from the NJDEP to develop an indi-
rect potable reuse treatment and injection system
based on an upgrade at the existing wastewater treat-
ment plant (WWTP) to replenish potable groundwater
supplies, the first of its kind in the northeastern US. The
multiple barrier treatment train incorporates mem-
brane bioreactors (MBR) which provide a high sludge

age and a physical barrier to microbes and organics;
reverse osmosis (RO) to remove dissolved contami-
nants and provide a second microbial barrier; and an
advanced oxidation process (AOP) with UV light and
hydrogen peroxide to provide final disinfection as well
as oxidation of any ultra-low molecular weight organics.
The NJDEP does not currently have regulations or
guidelines for indirect potable reuse; therefore, the
LTMUA-M&E team has been working closely with regula-
tors since the project commenced to ensure that public

health is protected and appropriate water quality crite-
ria are set. Since reuse, particularly indirect potable
reuse, is new to citizens in this region, public education
is a very important component of this project’s success.

The Future of Water Reuse in Virginia: Certain and
Evolving, was presented by Valerie Rourke, the
Wastewater Residuals and Water Reclamation and
Reuse Coordinator for the Virginia Department of
Environmental Quality in the Office of Water Permit
Programs. Ms. Rourke discussed the regulatory frame-
work for Water Reuse in the commonwealth of Virginia.
She described the progress of the Technical Advisory
Committee’s efforts to prepare technical Regulations for
Water Reclamation & Reuse in Virginia. Her presenta-
tion also included some discussion on public percep-
tion in the context of the regulations being developed.

Joint Water Reuse Committee
continued from page 35



12 37

Way up Along the
Susquehanna River
—By Floyd B. Johnson, Ecoletter Co-editor

Way up in New York State, they are very aware of the
Chesapeake Bay’s reach, and that’s a good thing for

us way down in the watershed. Lake Otsego is the source
of the mighty Susquehanna River and New York is the 4th
leading state contributor of loads to the Bay. Compared
to other states, New York is a leader in fewest pounds of
pollutants per acre. With 10% of the Bay watershed, New
York only contributes 7% of the nitrogen, 5% of the phos-
phorus and 3% of the sediment. They have recently com-
pleted their tributary strategy for the Susquehanna and shaped it around the load allocations assigned to it by the
Chesapeake Bay Program. Those allocations are 12.58 million pounds of nitrogen, and 0.59 million pounds of phospho-
rus per year. In order to achieve these allocations, nitrogen must be reduced 5.5 million pounds (or 47%), and phos-
phorus 0.5 million pounds (or 39%) per year. Also because only 10% of the nitrogen and 27% of the phosphorus comes
from point sources, most of the reduction will have to come from agriculture. On the point source side, the largest
WWTP in the watershed is being upgraded. A group taking the lead up here is the Upper Susquehanna Coalition that
represents all 11 New York counties in the Bay watershed. Using a Targeted Watershed Grant from EPA, they are work-
ing on a variety of initiatives, including; wetland and stream restoration, promotion of farm stewardship with expan-
sion of riparian buffers and introduction of intensive rotational grazing, use of GIS to target restoration efforts, and
develop unpaved road and road ditch improvements to better manage runoff. In 2005, the Upper Susquehanna
Coalition helped: over 20,000 acres of agriculture get into a nutrient management plan, construct 38 miles of stream
bed fencing, and establish over 22,000 feet of forested buffers and 492 wetland acres.

Many times we forget about the most distant state in the watershed and while we necessarily focus on the big three
Bay states, it was nevertheless encouraging seeing what the folks in New York are doing for us. Maybe some day we
will reward their effort and make Cooperstown famous for something besides the Baseball Hall of Fame and the guy
who wrote The Last of The Mohicans. A restored shad run to Lake Otsego would be a nice thank you.

—By Chip Wood, Ecoletter Staff

At the southern most tip of Washington, D.C., on the
east shore of the Potomac River, you will find the

Blue Plains Wastewater Treatment Plant. The plant
serves more than 2 million Washington metro area cus-
tomers. Service area comprises more than 750 square
miles that includes Washington, D.C., portions of Prince
George’s and Montgomery Counties in Maryland, and
portions of Fairfax and Loudoun Counties in Virginia.
Plant is rated for 370 mgd average daily flow and 740
mgd peak flow. Typical average daily flow is about 330
mgd. Annual operations and maintenance budget is
over $80 million.

Current liquid process stream includes: raw influent
screening, aerated grit chambers, primary sedimentation

tanks, aerated secondary reactors, secondary sedimen-
tation tanks, nitrification/denitrification tanks, multi-
media filters and sodium hypochlorite chlorination
followed by sodium bisulfite dechlorination. To gauge the
mammoth complexity to this plant, there are 44 primary
gravity settling tanks, 60 activated sludge clarifiers, and
80 1000-square foot dual media filter cells. Blue Plains
claims to have the world’s largest nitrogen removal
process. Current solids process stream includes: gravity
thickening of primary sludge, dissolved air flotation
thickening of secondary sludge, centrifuge dewatering,
lime stabilization, and land application and other benefi-
cial uses of final product. The plant strives for 100 per
cent beneficial reuse of its biosolids.

Focus of this article is the Central Control Room

Spring  2007 • Ecoletter Ecoletter • Spring  2007

The source of the Susquehanna River at Lake Otsego, New York.

Plant Profile
Blue Plains WWTP

Continued on page 13

—By Ted Deboda, URS Corporation

Over 90 sanitary sewer profession-
als gathered for a luncheon semi-

nar on May 4, 2007 entitled “Private
Property I&I” at the Dutch’s Daughter
Restaurant in Frederick, MD. This
seminar was the most popular lunch-
eon seminar since the collection sys-
tem committee has been providing
these seminars, suggesting that pri-
vate property I&I is a common prob-
lem in sanitary sewers. Interested
consultants and municipalities came from Maryland,
Delaware, Pennsylvania and Virginia to learn more about
how municipalities are handling I&I on private property.

Jeff Cantwell, Chair of the Collection System
Committee, provided a brief description of upcoming
committee events, and introduced the speakers. The
first speaker was Paul Calamita, a lawyer with Aqua Law.
Mr. Calamita presented the Legal Perspectives on
Private Property I&I issues. His discussion included an
outline of dozens of methods of addressing I&I from pri-
vate property used by various utilities. Interestingly,
Paul recommended using incentives to encourage cus-
tomers to comply rather than heavy-handed penalties.

One of the initial issues to overcome is expenditure
of public funds on private property. Municipalities have
legal responsibilities with performing proper
Operations and Maintenance of the system, managing
capacity, and controlling and eliminating SSO’s and
CSO’s. Since private property I&I affects the ability to
manage these requirements, and private laterals make
up 30–60% of the entire utility, the removal of private
property I&I serves the public good, and it is important
that municipalities consider the use of public funds.

There are some common issues that can be
addressed in a number of ways. Most municipalities
have code that limits private property I&I. Some actu-
ally prohibit all I&I, which may be unrealistic since 100%
removal is difficult and may be impossible to achieve.
Another legal issue that should be codified is the util-
ity’s right of access to inspect private property. Such
inspections need adequate access to find sump pump
connections, french drain connections, and floor drain
connections in basements, as well as outside access to
inspect roof drains and cleanouts.

Actual correction of I&I sources is a major issue that
needs to be overcome. While the utilities can exercise
the authority to require property owners to perform the
work at their expense, incentive programs can be a
much more palatable method of working together 
with the customers. Incentives such as reimbursing 
customers for performing the work imply that the cus-

tomers are hiring their own contrac-
tor to perform the work, keeping lia-
bility for potential related damages
with the property owner and not the
utility. Reimbursement programs can
be established to provide a percent-
age of the costs back to property
owners. The reimbursement gener-
ally uses a cap or maximum percent-
age of the costs, and utilities can be
involved in reviewing the costs with
the property owners.

Mr. Calamita recommended pro-
grams be developed with the assistance of a Citizen’s
Advisory Group to help educate the public on regula-
tory requirements and to obtain public participation
when developing such a program.

Kelly Derr, P.E., of Hazen and Sawyer presented “The
Comprehensive Lateral Investigation Program (CLIP)
for the Miami-Dade Water and Sewer Department. The
final report for this program was released in February,
2007. The program involved the investigation, a public
outreach program, and comparisons of different inspec-
tion and rehabilitation methods.

As mentioned in the first presentation, Mr. Derr
stressed the significance of private laterals on the entire
system, and the utility’s responsibility to address it. He
also stressed the importance of a public outreach pro-
gram to inform the public of common goals and allow
participation in developing a solution. Also, shared
funding of the corrective actions worked better than
other funding methods.

The most effective testing was air testing, and sewer
rehabilitation including lining the laterals with top-hats
or T-Liners were the best rehab methods. Grouting lat-
erals was not a highly recommended solution because
of the potential for drying at elevations above the nor-
mal water level.

Dick Eubank of Baltimore County gave a final pres-
entation that illustrated the ease with which cleanouts
can be repaired. Baltimore County’s program involved
identifying problems with cleanout caps that allow
excessive inflow. When identified, property owners are
asked to allow a crew on the property to make the
repair. Failure of property owners’ to allow access are
referred to code enforcement personnel, who will send
a violation notification to the property, which may
require property owners to perform the repairs them-
selves. This only happened for one property owner,
who eventually saw the wisdom of allowing access of
county crews to make the repairs.

Mr. Eubank stressed how a minimal expense (a
$3.00 cleanout cap) can eliminate very large quantities

Common Ground in Private Property I&I

Continued on page 38



38 11

—Pearl Laufer, Ecoletter staff

Must have been something in the water. In late
March, The Washington Post ran three articles

that dealt with different facets of our industry.
Suddenly, the silent service was getting some play—
and I was delighted. On March 26th, the Sunday
“Arts” section featured an above-the-fold lead piece
on the egg-shaped digesters. that will be installed—
when they get a contractor to bid on them—at Blue
Plains. Benjamin Forgey, renowned architecture
critic for the paper, sang the praises of the design.
His opening sentence, “Washington is about to get a
striking new skyline,” says it all. The caption for the
architect’s rendering describes the digesters. as “ele-
mental yet elegant.” This for structures that process

sludge, folks. Would you believe? I don’t think we’ve